
  

ARMY EQUIPMENT 2330-E-202-414 
SUPPORT PUBLICATION August 2005 

  

  

  
i —GROWN-GOPYRIGHTRESERVER-— 
  

  

CONDITIONS OF RELEASE 

this informatiorris teleased-by the bik GevernmentiorDetense-pipeses- ony 

2— This ‘informatior-must be-efforded+the-seme—degrec-_ofprotection_ac-that-atiorded to infarmatian-c- 

arrequivatentsecunty ren king-orginated-by he-reoipient Governmentor-astequired byihe-reeipient 

Governments security regatations: 

  

‘Goverument-excepr as atherwise authorized by the Ministry oF Belonee-tAreys-   4 This information may be subject to privately owned rights. 
  

TRAILER LIGHTWEIGHT 

GS CARGO 

INSTALLATION INSTRUCTION AND INDEX 

  

This publication contains information covering the requirements 

of levels 1, 2 and 3.     
  

‘BY COMMAND OF THE DEFENCE COUNCIL 

oo rc 

Kew 1 tA 

Ministry of Defence 
Issued by 

DEFENCE LOGISTICS ORGANISATION 

Daan SN



  
 



ARMY EQUIPMENT 

  

  

2330-E-202-411 

  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

SUPPORT PUBLICATION tst Edition 

AMENDMENT RECORD 

Amat incorporated by Date Amat Incorporated by Date 
No. (Signature) No. (Signature) 

1 32 

2 33 

3 34 

4 36 

5 36 

6 a7 

7 38 

8 39 

9 40 

10 41 

11 42 

12 43 

13 44 

14 45 

15 46 

16 47 
17 48 

18 49 
19 50 

- 20 51 

21 52 

22 53 

23 54 

24 55 

25 56 

26 57 

oF 58 

2A 59 

29 60 

30 61 

31 62                 
    

Aud gs Pana (iif





  

ARMY EQUIPMENT 2330-E-202-411 
SUPPORT PUBLICATION 

PREFACE 

Sponsor: SUV IPT 

Publication Authority: TES TIG Andover 

INTRODUCTION 

1 Service users should forward any comments concerning this Publication through the channels 
prescnbed in Army Equipment Support Publication (AESP) 0100-P-011-013. An AESP Form 10 is 
provided at the end of this publication; it should be photocopied and used for forwarding comments on this 
AESP. 

2 AESPs are issued under Defence Council authority and, where AESPs specify action to be taken, 
the AESP will of itself be sufficient authority for such action and also for the demanding of the necessary 
stores, subject to the provisions of Para 3 below. 

3 All preparation for Special Environment instructions, as issued, are to be recorded in manuscript by 

the recipient on the Numerical Preparation for Special Environment Instructions Index provided. 

Amendments to individual instructions are to be recorded on the instruction amendment record. All extant 

instructions and amendments can be found listed in the main AESP index. 

NOTE 

The publication agency is responsible for the preparation and maintenance of the Preparation for 

Special Environment Instruction Index and will advise the Distribution Authority on the issue of 

completed and subsequent index pages as necessary. 

4 The subject matter of this publication may be affected by Defence Instructions and Notices (DiNs), 

Standard Operating Procedures (SOPs} or by local regulations. When any such instruction, Order or 

Regulation contradicts any portion of this publication they are to be taken as ihe overnding authority. 

INSTALLATION INSTRUCTION INDEX 

This index is to be kept up to date by the User entering installation instructions as and when they are 
published. 

  

  

  

  

  
  

    

  

  

  

  

  

Instr Subject Approval No/Remarks 
No. 

(1) (2) (3) 

1 Fitting of Forward Aircraft Repair Body 

2 Fitting of Airlog 4.5 kw Genset 

3 Fitting Onan Generator Sets 

4 

5 

6 

7 

8 

9 

10       
  
  
Avo O06 (Amat 1} Pana Aelia



 



ARMY EQUIPMENT 
SUPPORT PUBLICATION 

Sponsor: SUV IPT 

TRAILER LIGHTWEIGHT GS CARGO 

CODE NB 2853 3107 

INSTALLATION INSTRUCTION NO. 1 
FITTING OF FORWARD AIRCRAFT REPAIA BODY 

  

2330-E-202-411 

we 

Publication Authority: TES TIG Andover 

  

    

    

                      

AMENDMENT RECORD 

Amdt Incorporated by Date Amdt Incorporated by Date 

No. (Signature) No. (Signature) 

t 4 

2 5 

3 6 

SUBJECT: The fitting of a forward aircraft repair body 

CONTENTS 

Para 

1 Warnings 
2 Reason for installation 

3 Related and associated publications 

Installation implementation plan 
4 Action required by 

6 Man-hour content 
Trailer parts/items 

7 installation kit 

8 lterns to be removed 

9  Dismaniling/preparation (WARNING) 
10 Fitting of forward aircrafi repair body (WARNING) 

11. Testing 

12 Documentation 

13 = Parts list 

Table Page 

1 Estimated time required per @quiprent...... ee cece eeeene eee eneieesteneerseees beeeeereteenneeerconteneey 2 

2 ——_INSHANATION Kite... ccc ceccccceesseeccenececeeaacesee ee ceeeeeeteescenascageesstaaeestinescenide se eneeaateeeeodaeeenadersnateeees 3 

3 Items to be removed and Stored... ccc eee cre necetee eee tee ee tee teenercrep eet onenaentereenibenceeenes 3 

4 ~—_ |tems to be removed and reinstalled ........ 0... cece nese nee creer eee rede ereneadeeeereneaseeansaeneennenetegs 3 

Fig 

1 Trailer With GS Dod y ooo. cece cet cen ree rere enter rere ede cere RUA cone nes sense neaenieayneseneyeeeeensennsoeaas 4 
2 Traifer with FAR body oo... ccc nee eeenecceerereansseetneesetesseescrseerndseaessenee ee piaseeeneeeteeteatenees 7 

3 FAR body, external iQ... cc ec ee eee eden denen eine nee ene e eee E ened Ee ent sneered annie 8 

4 FAR body, internal terms ..........eceeec eens steerer eerie ee ene ae re nese eee enae eee paneer tenet beweayeettaees 12 

AL Mo 

Inst Instr No. 4 

 



  

2330-E-202-411 ARMY EQUIPMENT 

SUPPORT PUBLICATION 

WARNINGS 

1 The following WARNINGS are used in this instruction: 

(1} PERSONAL INJURY. THE GS BODY WEIGHS 120 KG, CARE MUST BE TAKEN WHEN 
HANDLING TO AVOID INJURY. 

(2} PERSONAL INJURY. THE FORWARD AIRCRAFT REPAIR BODY WEIGHS 300 KG. 
CARE MUST BE TAKEN WHEN HANDLING TO AVOID INJURY. 

REASON FOR INSTALLATION 

2 This instruction details the removal of the General Service (GS} cargo body, from the subject trailer, 
and the fitting of a special to role body to convert the trailer into a Forward Aircraft Repair (FAR) traiter, for 

use by the Royal Navy. 

RELATED AND ASSOCIATED PUBLICATIONS 

3 The following publication is referred to in this instruction. 

Reference Title 

AESP 2330-E-202-522 Maintenance Instructions 

INSTALLATION IMPLEMENTATION PLAN 

Action required by: 

4 Units and establishments holding the subject trailers: 

4] Demand the installation kit (refer to Table 2) when authorised. 

4,2 Request the unit repair to carry out the installation, when the installation kit arrives. 

5 Units and establishments embodying this installation: 

5.4 Carry out this installation, when requested by the hoiding unit. No special toals or test 

equipment is required. 

Man-hour content 

6 The estimated man-hour content is listed in Table 1. 

TABLE + ESTIMATED TIME REQUIRED PER EQUIPMENT 

  

  

  

Serial | Task Man-hours Tradesman employed 

{1} (2} (3) (4) 

1 Dismantling, preparation 1.5 REME tech + assistant 

2 Assembly 1.5 REME tech + assistant 

| 3 Testing 0.25 REME tech       
  

Inst Instr No, 1 
Kain 6



ARMY EQUIPMENT 
SUPPORT PUBLICATION 

TRAILER PARTS/ATEMS 

Installation kit 

7 (nstatlation kit items are listed in Table 2. 

TABLE 2 INSTALLATION KIT 

2330-E-202-411 

  

  

              
  

Serial DMC NSN/Part No. Designation aty Remarks 

(?) (2) (3) (4) (5) (6) 

1 4A-2462-011 Body, trailer, forward, aircraH 1 

repair 

2 F164 Screw, countersunk, MB x 25 

3 F394 Washer, plain, MB 

4 F353 Nut, nyloc, M8 12 

5 AA-2462-147 Extension harness 1 

6 07200306B Tie-wrap, 200 x 4mm 2 

items to be removed 

8 Items to be removed and stored are listed in Table 3. Iternms to be removed and retained for 
reinstallation are listed in Table 4. 

TABLE 3 ITEMS TO BE REMOVED AND STORED 

  

  

              
  

  

  

    

Ai OS 

        

Serial | DMC NSWN/Part No. Designation Qty Remarks 

(1) (2) (3) (4) (5) (6) 

i AA-2322-232 Duckboard 1 

2 F1046 Nut 6 

a Fid47 Washer 6 

4 AA-2329-168 Reinforcing section 2 

5 AA-2923-285 Shackle 6 

6 AA-2923-1936 Body, trailer GS 1 

TABLE 4 ITEMS TO BE REMOVED AND REINSTALLED 

Serial DMC NSN/Part No. Designation Qty Remarks 

(1) (2) (3) (4) (5) (6) 

1 F1126 Bolt 10 

2 Fio17 Washer 20 

a Fiat Screw 

4 F1058 Washer, spring 4 

(continued) 

Inst Instr No, 1 
Baan



  

ARMY EQUIPMENT 
SUPPORT PUBLICATION 2330-E-202-411  
 

Fig 1 Trailer with GS body 

Inst Instr No, 1 
Aug 05



  

ARMY EQUIPMENT ; 2330-E-202-4711 
SUPPORT PUBLICATION 

TABLE 4 ITEMS TO BE REMOVED AND REINSTALLED (continued) 

  

  

                

Serial DMC NSN/Part No. Designation Qty |). Remarks 

{1) (2} (3) (4) {5) {6) 

, F060 Washer, flat 4 

AA-2323-210 Number plate bracket 1 complete 

with number 

plate and 

registration 

light 

G-F-20-15-M6-57 | Spacer 2 

DISMANTLING/PREPARATION 

9 To dismantle/prepare the trailer for its new body, proceed as follows: 

9.1 Position the trailer on firm, fiat, level ground under a suitable overhead crane if available. 

9.2 Deploy the jockey wheel and rear support stands (Fig 1 (9)) to level the trailer. 

9.3 Ensure the jockey wheel and support stands are locked and the handbrake fully on. 

9.4 Remove the duckboard and siore (Table 3, Serial 1). 

NOTE 

The reinforcing sections (7) are fied to the two outer front shackles only. 

9.5 With the aid of an assistant, remove the nuts (5), washers (6), reinforcing sections (where 

fitted) and shackles (8} (Table 3, Serials 2, 3, 4 and 5} at six positions. 

9.6 With the aid of an assistant, remove the locking nuts (1), bolts (3} and washers (2) at ten 

positions, securing the trailer body (4) to its chassis. Discard the nuts and retain the bolts and 

washers for reinstalling (Table 4, Serials 1 and 2). 

9.7 Disconnect the electrical harness from the registration light (14) and move the harness 

clear of the mumber plate bracket (15) and trailer body. 

9.B Remove the two screws (10}, spring washers (11} and flat washers (12) securing the 

number plate bracket to the spacers (13}, Retain the screws and washers for reinstalling (Table 4, 

Serials 3, 4 and 5). 

Key to Fig 1 

1 Locking nuts 9 Rear suppod stand 

2 Washer 10 Screw 
3. «Bolts 11. Spring washer 
4 Trailer GS body 12 Flat washer 

5 Nut 13 Spacer 

6 Washer 14 Registration light 
7 Reinforcing section 15 Number plate bracket 

8 Shackle 

inst Instr No. 1



  

2330-E-202-411 ARMY EQUIPMENT 

SUPPORT PUBLICATION 

9.9 Supporting the spacers, remove the two screws (10), spring washer (11) and flat 

washer (12) securing the spacer to the trailer GS body. Remove and retain all items for reinstalling 

' (Table 4, Serials 3, 4, 5 and 7). 

WARNING 

PERSONAL (tNJURY. THE GS BODY WEIGHS 120 KG. CARE MUST BE TAKEN WHEN 

HANDLING TO AVOID INJURY. 

9.10 Alaise the right-hand corner of the trailer GS body and remove the number plate bracket 

complete with number plate and registration light. Retain the number plate bracket for reinstalling 

(Table 4, Serial 5). 

9.11. Using suitable lifting tackle, lift the trailer GS body, clear of its chassis, and store (Table 3, 
Serial 6). 

9.142 Inspect the balata belting for serviceability. If unserviceable replace as detailed in the 

Cat 522, Chap 2. 

FITTING OF FORWARD AIRCRAFT REPAIR BODY 

10 Ta fit the FAR body, proceed as follows: 

WARNING 

PERSONAL INJURY. THE FORWARD AIRCRAFT REPAIR BODY WEIGHS 300 KG. CARE 
MUST BE TAKEN WHEN HANDLING TO AVOID INJURY. 

10.1 With the aid of an assistant, position the FAR body (Fig 2 (1)) (Table 2, Serial 1) onto the 

trailer chassis, correctly orientated with the rear door (10) to the rear of the trailer. 

10.2. Open both side doors (3} and side flaps (2). Deploy the work benches (Fig 4 (2)) and 
remove the plywood lid centres (13) and plywood lid sides (12) from both sides. 

10.3 Align the mounting bolt holes and secure the FAR body to the trailer chassis with the boits, 
washers and reinforcing section (Table 4, Seriais 1, 2 and 7) and new nuts (Table 2, Seriai 4). 

10.4 = Tighten the nuts to 23 Nm. 

10.5 Refit the plywood lid centres and sides, raise the work benches and close the side doors 
and flaps. 

10.6 Secure the two spacers, with the screws, spring washers and flat washers (Table 4, 

Serials 3, 4, 5 and 7), to the right-hand jerry can holder (9) cross member (4}. 

10.7 Locate the number plate bracket (5}, complete with number plate and registration light 

(Table 4, Serial 6) onto its mounting points, on the jerry can holder, and secure, at the top, with two 
screws, spring washers and flat washers (Table 4, Serials 3, 4 and 5). 

10.8 Secure the number plate, at the bottom, with two screws (6), plain washers (7} and nyloc 
nuts (8) (Table 2, Serials 2, 3 and 4}. 

10.9 Attach the harness extension (Table 2, Serial 5) to the registration {ight harness and 
connect to the registration light. 

10.10 Secure the registration light harness to the jerry can holder/FAR body as required with the 
tie-wraps (Table 2, Serial 6}. 

Inst Instr No. 1 
Roo AE



  

ARMY EQUIPMENT 2330-E-202-411 
SUPPORT PUBLICATION 

TESTING 

11 Connect the traifer electrics to a suitable prime mover and check operation of registration light. 

DOCUMENTATION 

12 Enter details of the winch assembly into the unit lifting tackle register (Fag). 

PARTS LIST 

13° See Pages & to 15/16 for parts list details. 

  TRL/O70 

1 FAR body 6 Screw 
2 Side flap 7 Plain washer 
3 Side door 8 Nyloc nut 
4 Cross member 9 Right-hand jerry can holder 
5 Number plate bracket 1G Rear door 

Fig 2 Trailer with FAR body 

Inst Instr No. 1 
Aud os rn... 4



  

2330-E-202-414 ARMY EQUIPMENT 

SUPPORT PUBLICATION 

32,33,34,35 

    
    
   

   
   

  

     

    

8,9,10,11,12,13 

40,44,42,43 

74,75,41,42,43 
54 

  

  

  

“ 10 7 42,43,58,59 

46 \\b 

\ LT 

7 52,53,55,56 

\ 40,41,42,43 

63,64,65 [PS 42,43,57,58 
\ 44 

50,51,52,53 
29 

27,28 or 

/| X 19,20,21,22 a ®) 23 24,25, 26 Og F w ey 68 
4 39 66 

27,28 

TRL/O71 

Fig 3 FAR body, external items 

inst Instr No. 1 
Deana zl



ARMY EQUIPMENT 2330-E-202-4114 

  

  

SUPPORT PUBLICATION 

Fig 
on | DMC NATO stock item name Part No/ No, | Annotation 

Item Army number Dwg No. olf {NSCM) | 

Nl 1 BODY, FORWARD AIRCRAFT 

REPAIR 1 

Nt 2 . FITTINGS, EXTERIOA AA-2462-006 1 

3 .. FLAP, SIDE, ASSY MS-2462-046 2 

4 ... FLAP, SIDE PANEL AA-2462-045 1 

5 ... HINGE x 1825.00 LONG SVF525-1625 1 

6 ... RIVET, ALUM, DIA 4.8, 5.0-6.5 SA01-4817 44 

7 . STAY, SUPPORT WITH THUMB 

SCREW AND SOTTOM BRKT 95-0006 2 

8 . SUPPORT STAY (NO BRKT} 9-00857 2 

3 .. PLATE FORMED - STAY BRKT | AA-2462-066 a 

10 . SCREW, SOCKET HD, 
BUTTON, M6 x 30 F10$ 4 

11 . SCREW, SOCKET HD, 
BUTTON, MG x 20 Fia7 4 

12 ... NUT, NYLOC, M6 F349 8 

13 ... WASHER, PLAIN, M6 x 1/2 F382 8 

14 ... PLATE, STAPLE 750-714 2 

45 ... BUFFEA, RUBBEA 2023-002 2 

18 .. DOOR, SIDE, ASSY MS-2462-048 2 

7 .. DOOR, REAR, ASSY MS-2462-050 1 

18 ... PANEL, REAA DOOR AA-2462-049 1 

13 . HANDLE, PADDLE, ROOK 
LATCH BLACK, STAINLESS 9-00447B/PL 1 

20 . SCREW, SOCKET HD, 
BUTTON, M5 x 25 Faso 4 

at ... NUT, NYLOC, M5 FH45 4 

22 ... WASHER, PLAIN, M5 x 38 Fa75 4 

23 . HOLDER, DOOR, RUBBER 
(MALE) o666/002 1 

24 ... SCREW, HEX HD, M6 x 30 FO60 1 

25 ... WASHER, PLAIN, M6 F382 1 

26 ... NUT, NYLOC, M6 Faag 1 

27 _.. PLATE AA-2462-127 2 

28 _.. RIVET, ALUM, DIA 4.8, 5.0-6.5 SRO1-4841 4 

29 . LANYARD ASSY WITH 
COTTER PIN 4A-2323-299 2 

30 .. FLAP, AEAR, ASSY MS-2462-053 1 

at ... PLATE, FORMED (REAR FLAP} | AA-2462-052 1 

32 . HANDLE, PADDLE, HOOK 
LATCH, STAINLESS 9-00449-PL 1 

33 . SCREW, SOCKET HD, 
BUTTON, M5 x 20 Fo4a 4 

Ke | _.. NUT, NYLOC, M5 F345 4 

35 _.. WASHER, PLAIN, M5 x 3/8 Fa75 4 

36 ... SEAL, TOP TUBE 4833-0032 A/R 

37 ... PLATE AA-2452-127 2 

38 ... RIVET, ALUM, DIA 4.8, 5.0-6.5 SR01-~481 4 4 

39 . LANYARD ASSY WITH 
COTTER PiN AA-2323-299 — 2 

40 .. HINGE, STAINLESS STEEL, 304 | 9810-6230 6 

4) . SCREW, SOCKET HD, 
BUTTON, M6 x 25 Fide 32 

42 .. NUT, NYLOG, M6 F349 48 

43 .. WASHER, PLAIN, M6 x 3/4 F384 48 

44 . FRAME, JEARY CAN, ASSY 
{AH} MS-2397-080 1                 
  

Inst Instr No. 1



  

2930-E-202-411 ARMY EQUIPMENT 

SUPPORT PUBLICATION 

32,33,34,35 

       

   

  

7,9,10,11,12,13 

70 8,9,10,11,12,13 

71,72,73 ee 
| 
A 
| 
+ 

40,41,42,43 
74,75,41,42,43 

  

47 
49 

4 
WW 

17 

40,41,42,43 

63,64,65 42,43,57,58 

\, 50,51,52,53 

/| co ©) « 
23,24 25,26 

67 68 66 

TAUOT 

Fig 3 FAA body, external items 

tnst Instr No. 4 
AL» Re



ARMY EQUIPMENT 2330-E-202-4141 

  

  

SUPPORT PUBLICATION 

Fie | pwc NATO stock Pan Nos No. | A 4 hem cane 6 Dreoha ton 

item Anny umber Dewy No. off (NSCiM) 

BODY, FORWARD AIRCRAFT 
REPAIR - coetd. 

_ FITTINGS, EXTERIOR - contd 
45 . FRAME, JERAY CaN, ASSY 

tLH} MS.2462 084 1 
46 SCREW, SOCKET HD, 

BUTTON, M8 x 40 FABO 4a 
a7 . NUT, NYLOG, M8 Fasa 10 
48 WASHER, PLAIN, MB x 1 Fisa 10 
49 BOSS, DAILLED, §.00 AA-2A2-O85 a 
50 FASTENER, OVERCENTRE, 

704 SERIES ST/ST S1OO-7ALSS 4 
ta) SCREW, CSK, M5 x 20 Food 12 
52 . NUT, MYLO, MS Faas 16 
53 .. WASHER, PLAIN, M5 x48 Fars 16 
Sa . SEAL, DOOR, SPONGE 

RUBBER SECTION (ALL 
APERTURES LESS REAR 
FLAP} SA 5052 AR 

55 . BOLT, SLAM, RING TAIL 2487-001 2 
86 SCREW, HEX HD, M5 x 25 Fata 4 

57 .. KEEPER ASSY, LONG MS-2462-004 2 
Sa . SCREW, SOCKET HD, 

BUTTON, M6 x 35 FAID +6 
59 KEEPEA ASSY. SHORT MS-2462-098 2 
rd BRKT, CAM POLE ASSY, LH M5 -2421-175 a 

61 BRKT, CAM POLE ASSY, RH MS-2421-177 2 
2 RIVET, ALUM, DIA 4.8, 3.5-5.0 SAO(~1a95 4 

63 HOLDER, DOOR {FEMALE} oTraant 1 
64 SCAEW, HEX HD, MG x25 Fos 1 
65 _. NUT, NYLOC, M6 rpg 1 
66 . PEG, RETAINING AA-ZA 212 4 
a7 WASHER, FLAT, M10 FIcay 4 
68 NUT, PLAIN, M10 Fiae7 4 
69 . ASSEMBLY PLATE, SPARE 

WHEEL THE DOWN AA-2A62-137 1 
70 ASSEMBLY PIN AND PLATE, 

SPARE WHEEL AA DAE2-144 1 
nm . SCREW, HEX HD, M12 x 25 F2aa 2 
m2 NUT, NYLOG, Mt2 F641 a 
73 .. HARNESS, SPARE WHEEL 

SUPPORT HS-Fas2t 1 
74 HINGE, FEMALE AA-2462-149 2 
75 . BINGE, MALE At 2482-150 2                   

Aug 05 

inst Instr Na, t 

Page t1



}-E-202-414 

AAMY EQUIPMENT 

SUPPORT PUBLICATION 

  

  
TRLO72 

Fig 4 FAR body, mlernal items 

it Instr Ne. 1 Aug 05 

ge 12



  

  

ARMY EQUIPMENT 2990-E-202-411 
SUPPORT PUASLICATION 

Fig) pase NATO stock Part Ko No. annotation | 
4 Army number tem name Dwg No. eft | {MSCA) 

hem 

BODY, FORWARD AIRCRAFT 
REPAIR 

NI 1 . FITTINGS, INTERNAL Pe eta OE 1 

& BENCH, WORK, ASSY *AS-2462-081 2 

3 FRAME 84-3700 1 
4 _ WORK TOR AA-DHEDO6O 4 
4 SCREW, SKT CSK HOD, M6 x 20 Fill 10 

6 HINGE 7et0-ay 2 

? BOLT F107 4 
a WASHER Fae 4 

9 ALT OVNO 264 4 

10 LATCH 437-009 1 
W .. UID ASSY, SIDE, PLYWOOD AADARD 111 2 

12 _ LID ASSY, CENTRE, PLYWOOO | AA-2462-112 2 
13 LID ASSY, SIDE, PLYWAOCH AA-2462- 10 2 

14 DRAWER ASBY MS-2482-069 1 
15 PLATE, FORMED, DRAWER AA-D42 67 1 

16 PLATE, FORMED, PARTITION AAMT 1 

FF TRIM, EDGE 4B4O0? A 

18 GLIDE, DRAWER AA 2-068 z 

19 SCAEW, CSK, MG xz 12 Figg 6 

20 _ NUT, PLAIN, M6 F381 6 
21 WASHER, SHAKEPROOF, M8 | FIBB & 
a _ SCREW, HEX HD, MB 16 Fits 2 
23 _ NUT, NYLOC, Ma Fasa 2 
24 . WASHES, PLAIN, MB x 20 Faa2 z 

zs . GUIDE, DRAWER AAS e2 OBR 2 

26 _. SCREW CSK, ME x 12 FreB 6 
2? AUT, PLAIN, ae Fa51 é 

28 | WASHER, SHAKEPROOF FS88 8 
23 _ SCREW, SOCKET HD, 

BUTTON, M6 x 20 Fr 12 
x . NUT, NYLOC, MG Fuwaa wa 

a WASHER, PLAIN, MG x 1/2 Faa2 a 

a PLATE, FORMED Stay BAKT ADEE 4 

aa _ SCREW, HEX SET, M6 x 25 FOES 12 
a4 CABLE, STAY AA-PSEL OA z 

35 . GUIDE, BAR, TEE AA 2d OT 2 

6 _ PLATE, FORMED, WINCH 
MOUNT 2862-086 1 

a .. AIWET, ALUM, O14 4.6, 5.06.5 SRO1~4811 10} 

28 _ LOADLOK, 18066 x 286 mm AaA-2462-082 16 
ad PLATE, FORMED, GUIDES AS-2462-081 2 

40 RIVET, ALUM, DIA 4.8, 0-4.5 SRIZ1-4595 8 
Al _ WINCH EXTENSION MS-2462-009 1 
4p . PLATE, FORMED AAPA 1 1 

43 _ GOWER, SHAFT Ane 2462-115 1 
44 HANOLE, ASSY AA 2AE2-138 1 
45 . PLATE, FORMED, WORKMATE AA-2462- 130 1 

46 _ PLATE, FORMED, SPARE 
WHEEL GRACE An-2662-1 26 1 

VV PLATE, FORMED, WINCH 

HANDUE AA-2462-137 ’ 
48 PLATE, FORMED, WINCH 

HANDLE AA 2462-14 1                 
  

Aug 05 

Inst Instr No. 4 

Page 13



O-E- 202-411 
ARMY EQUIPMENT 

SUPPORT PUBLICATION 

  
TRUOT2 

Fig 4 FAR body, internal ferns 

4 Instr No, 1 

| 

~ 

Aug 05 

 



ARMY EQUIPMENT 
SUPPORT PUBLICATION 

  

2330-E-202-411 

  

  

            

‘ DMC NATO stock item name Part No No. | Annotation 
item Army qumber Dwg No, oft (NESCM} 

BODY, FORWARD AIRCRAFT 

REPAIR - contd 

_ FITTINGS, INTERNAL - contd 
4g .. SCREW, HEX HO, Ma x 20 F120 2 
50 .. NUT, NYLOC, M8 F353 2 

51 .. WASHER, PLAIN, MB x 20 F392 2 

Se _., RAMP ASSY AA-2462-078 1 

53 WINCH ASSY BA-2462-088 1 

5A _ ROPE, WINCH AA-2462-448 1 

    
  

Inst Instr No. 1



 



ARMY EQUIPMENT 
SUPPORT PUBLICATION 

Sponsor: SUV IPT 

TRAILER LIGHTWEIGHT GS CARGO 

CODE NB 2661 3101 

INSTALLATION INSTRUCTION NO. 2 
FITTING OF AIRLOG 4.5 KW GENSET 

2330-E-202-441 

Publication Authority: TES TIG Andover 

  
  

    

    

                

AMENDMENT RECORD 

Amdt Incorporated by Date Amat Incorporated by Date 

No. (Signature) ‘| No. (Signature) 

1 4 

2 5 

3 6 

SUBJECT: The fitting of an AIRLOG 4.5 kW generator set 

CONTENTS 

Para 

1. = Warning 

2 Reason for installation 

3. Related and associated publications 

installation implementation plan 
4 Action required by 

6 Man-hour content 

Trailer parts/itemns 

7 Installation kit 

6 tems to be removed 

9 Dismantling/preparation 

10 ~—‘ Fitting of generator set to trailer body (WARNING) 
11. Testing 
12 ~~ Parts list 

Table Page 

1 Estimated time required per equipment... cece ceese reece eects entne ne deden uefa deesesreeeneean 2 

2 Urstallation Kit...cc.cccsceecscscsssecseeeseeecseeeeecceeesceecenecneee seater ee seaecntaesaaaeaeeeesesorscsneseersueareseueareaees 3 

3 Items to be removed and Stored... iecccccenceenee renee ees te cde ceed eed cee anode deeb ee rete neereeene ee tneneaeennaena 3 

4 Items to be removed and reinstalled oe eee ceenenneen ren eeeneeree eee ete tense eetadeesoeesesneasaneee 3 

Fig 

1 Trailer With GS Body ence ne een erent beeen ees naE HE Ere teesbeeecaeaeeseenemeeteenesenanins 4 
2 Generator installation... cee eee enernenene neers cede cece e cnn eH eee ndU redness renceaeesemeneatarantes 6 

3  - Gernerator installation oo... ee cecsa rere esesnee renee reeeer ensue seasacseneensnneeeresaatseasnaes neeeuseececeeeesates 7 

4 Generator installation Kit........... ccc eeeeccereescreeeceeeeseeenetersesensseeteesaceeusteeceeesceseaecseeeesereseetees 8 

Lore 

        

Inst Instr No. 2 
Mawes 4



  

2330-E-202-41 4 ARMY EQUIPMENT 

SUPPORT PUBLICATION 

WARNING 

1 The following WARNING is used in this instruction: 

PEASONAL INJURY. THE AIRLOG 4.5 KW GENSET WEIGHS 324 KG. CARE MUST BE TAKEN 
WHEN HANDLING TO AVOID INJURY. 

REASON FOR INSTALLATION 

2 This instruction details the removal of the tie down shackles from the body of the General Service 

(GS) cargo trailer, and the installation of an AIRLOG 4.5 kW GENSET. 

RELATED AND ASSOCIATED PUBLICATIONS 

3 The following publication is referred to in this instruction. 

Reference Title 

AESP 2390-E-202-522 Maintenance Instructions 

INSTALLATION IMPLEMENTATION PLAN 

Action required by 

4 Units and establishments holding the subject trailers: 

41 Demand the installation kit (refer to Table 2) when authorised. 

4.2 Request the unit repair to carry out the installation, when the installation kit arrives. 

5 Units and establishments embodying this installation: 

5.1 Carry out this installation, when requested by the holding unit. No special tools or test 

equipment is required. 

Man-hour content 

6 The estimated man-hour content is listed in Table 1. 

TABLE 1 ESTIMATED TIME REQUIRED PER EQUIPMENT 

  

  

Serial Task Man-hours Tradesman employed 

(1} (2) (3) (4) 

1 Dismantling, preparation 0.5 REME tech + assistant 

2 Assembly 0.5 REME tech + assistant 

3 Testing 0.25 REME tech             

inst instr No. 2 
Oe-ae - Ldac



  

ARMY EQUIPMENT 2330-E-202-4114 
SUPPORT PUBLICATION 

TRAILER PARTS/ITEMS 

Instalfation kit . 

7 Installation kit items are listed in Table 2. 

TABLE 2 INSTALLATION KIT 

  

  

  

Serial DMC NSN/Part No. Designation Qty Remarks 

(1) (2) {3) (4) {5) (6) 

1 Kit AIRLOG 4.5 kW (genset) 1 

2 F1209 Screw, hexagon, M12 x 30 6 

3 Fi1042 Washer, flat, M12 6 

4 F1041 Nut, nyloc, Mi2 6             
  

ltems to be removed 

8 Items to be removed and stored are listed in Table 3. Hems to be removed and retained for 
reinstallation are fisted in Tabie 4, 

TABLE 3 ITEMS TO BE REMOVED AND STORED 

  

  

  

Seria] DMC NSN/Part No. Designation Oty Remarks 

(1) (2) (3) (4) (5) (6) 

1 AA-2322-232 Duckboard 4 

2 F1046 Nut 6 

3 Fto47 Washer 6 

4 AA-2323-285 Shackle 6             
  

TABLE 4 ITEMS TO BE REMOVED AND REINSTALLED 

  

  

Serial DMC NSN/Part No. Designation Oty Remarks 

(1) (2) (3) {4) (5) (6) 

1 AA-2363-168 Plate, support 2               
  

DISMANTLING/PREPARATION 

9 To dismantle/prepare the trailer for its installation, proceed as follows: 

9.1 | Position the trailer on firm, flat, level ground under a suitable overhead crane if available. 

9.2 Deploy the jockey wheel and rear support stands (Fig 1 (5)) to Jevel the trailer. 

9.3 Ensure the jockey wheel and suppor stands are locked and the handbrake fully on. 

9.4 Remove the duckboard and store (Table 3, Serial 1). 

Inst Instr No. 2 
Lo! owe Dems 1



  

2430-E-202-411 ARMY EQUIPMENT 
SUPPORT PUBLICATION 

  
TRL/O?3 

1 Nut 4 Shackle 

2 Washer § Support stand 

3 Support plate 

Fig 1 Trailer with GS body 

Inst Instr No. 2 
Dane A Lot me



ARMY EQUIPMENT 2330-E-202-41 1 
SUPPORT PUBLICATION 

NOTE 

The support plate (3) is fitted to the two outer front shackies only. 

9.5 With the aid of an assistant, remove the nuts (1), washers (2}, support plates (where fitted) 
and shackles (4} and store (Table 3, Serials 2, 3 and 4} at six positions. Retain the support plates 
{Table 4, Seriai 1) for refitting. 

FITTING OF GENERATOR SET TO TRAILER BODY 

10 ~=—- To fit the Generator set (Table 1, Serial 1} proceed as follows: 

WARNING 

PERSONAL INJURY. THE GENERATOR SET WEIGHS 324 KG. CARE MUST BE TAKEN WHEN 
HANDLING TO AVOID INJURY. 

10.1. With the aid of an assistant, install the generator frame assembly (Fig 2 (5)} into the trailer 
body (6) with the equipment tray facing towards the rear of the trailer. 

10.2 Ensure that the mounting hofes in the frame are aligned with the corresponding holes in the 
trailer body and secure with the six screws (9) washers {B} and nuts (7} (Table 2, Serials 2, 3 
and 4}, Refit the suppor plates removed at Para 9.4. 

10.3. Fit the four tie down brackets (4) over the lugs on the generator (1). 

10.4 Using a suitable lifting device and with the help of an assistant lower the generator (1) onto 

the frame assembly with the contro! pane! facing toward the rear of the trailer. Ensure that the 
mounting holes in the tie down brackets are aligned with the corresponding holes in the frame and 
secure using the eight screws (2) and spring washers (3). 

10.5 Attach the three earth leads (Fig 3 (4, 5 and 7)) to the generator and secure with the bolt (9) 
and wing nut {2). 

10.6 Connect the Jong earth lead (4} to the earth spike (16) using screw (10) and nut (19). 

10.7 Connect the shorl earth lead {5) to stud (11) on the frame (6) and secure with nut (12). 

10.8 Connect the short earth lead {7) to the trailer body (1) and secure with screw {14} and 

nui (15). 

10.9 Tidy up all loose leads with cable ties (3). 

10.10 Thread the four equipment straps {8) through the aperiures in the equipment tray (13). 

10.11 Insert the mallet (17} and five exhaust extensions (18) into the equipment tray (13) and 
secure with the equipment straps (B). 

10.12 Install and secure the fire extinguisher (20) into the bracket (21) on top of the generator. 

10.13 Install the canopy to the trailer body. 

TESTING 

11. Gonnect the trailer electrics to a suitable prime mover and check operation of registration light. 

PARTS LIST 

12 See Pages 6 and $/10 for parts list details. 

Inst Instr No. 2 
Pa a



  

2330-E-202-411 

  
Inst Instr No. 2 

O
o
k
 
O
N
 

ARMY EQUIPMENT 

SUPPORT PUBLICATION 

TRL/O74 

Generator 6 Trailer GS body 

Screw 7 Nyloc nut 

Spring washer 8 Washer 

Tie down bracket 9 Screw 

Generator frame 

Fig 2 Generator installation 

uy) O66



ARMY EQUIPMENT 
SUPPORT PUBLICATION 

w
a
n
 

n
o
n
 
b
o
w
 
a
 

    
TAL/O75 

Fig 3 Generator installation 

Jul 06 

2930-E-202-411 

Trailer GS body 
Wing nui 

Cable ties 
Earth lead 
Earth lead 
Generator irame 
Earth lead 
Equipment strap 

Balt 

Screw 

Shud 
Nut 

Equipmerd tray 

Screw 
Nut 

Earlh spike 
Hallet 
Exhaust extension 
Aut 

Fire 

Aracket extinguisher 

inst Instr No. 2 

Page 7  



2330-E-202-414 ARMY EQUIPMENT 

SUPPORT PUBLICATION 

CON fn 

TES A 
ihe   

TAL/G76 

Fig 4 Generator installation kit 

Inst Instr No. 2 . 

Page 8 Jul 66 

 



ARMY EQUIPMENT 
SUPPORT PUBLICATION 

2330-E-202-41 1 

  

Fig 

4 

item 

DMC NATO stock 

Army number 
Item name 

Part No/ 

Dwg No. 

Annotation 

{NSCM} 

  

e
a
 

oo
 

in
 

fe 
&
 

rh 
=
 

ww
 

14 

12 

13 

NI 14 

15 

16 

17 

18 

19 

20 

S
B
R
 

25 

        

INSTALLATION KIT 4.5 KW 
AIALOG GENERATOR SET 

. WELDED ASSY, GENERATOR 
FRAME 

. TIE DOWN ASSY, GENERATOR 
_ GENERATOR, AIRLOG 
_ SCREW, M10 X 25, HEX HEAD 
_ WASHER, SPRING, M10 
_ EXTINGUISHER 
_ BRACKET, EXTINGUISHER 

_ CANOPY, AIRLOG TRAILER 
_ CONTRACT PLATE 
. EQUIPMENT STRAP 
_ SPIKE, EARTH 
. MALLET 
_ EXTENSION, EXHAUST 

. EARTHING SCHEME 
_. TIE-WRAP, 200 X 4MM 
.. EARTH LEAD 
_. SCREW 
_. NUT 
_. EARTH LEAD 
_. NUT 
.. EARTH LEAD 
.. SCREW 
_. NUT 
., BOLT 

_ WING NUT 

  

M5-2558-001 

4A-2558-027 

MS-2558-023 

F193 

F406 

AA-2556-031 

AA-2558-030 

0420030668 

  
aa

y 
a in
 

& 
7 

e
 

n
a
t
 

e
t
 
h
o
 
a
e
 

ae 
OO
 
O
o
 

a
 

a
2
 

S
e
e
 

e
e
 

oe 

  
  

Inst Instr No. 2 

 





  

ARMY EQUIPMENT 2330-E-202-41 1 
SUPPORT PUBLICATION 

TRAILER LIGHTWEIGHT GS CARGO 

CODE NB 2661 4100 

INSTALLATION INSTRUCTION NO. 3 
FITTING ONAN GENERATOR SETS 

    

    

    

    

Sponsor: SUV IPT Publication Authority: TES TIG Andover 

AMENDMENT RECORD 

Amdt Incorporated by Date Amdt incorporated by Date 

No. (Signature) No. (Signature) 

1 4 

2 5 

3 6                     
SUBJECT: The fitting of ONAN generator sets 

CONTENTS 

Para 

1 Warmings 

2 Reason for installation 

3 Related and associated publications 

installation implementation plan 

4 Action required by 

6 Man-hour content 

Trailer parts/items 

7 Installation kit 

8 {tems to be removed 

9 Dismantiing/preparation 

10 Fitting of generator support frame to trailer body (WAANINGS) 

11 Earth lead connection points 

12 ~~ Parts list 

Table Page 

1 Estimated time required per eQUIPMENTD.............. 2c eee ee eee ented atten ebeete tees terete dened deeded 2 

2 Installation Kit... eee eee ete cer ene eter een nen ner renee nee enna ne nee nene ete eEcd drs Penn aE ere 3 
3 ems to be removed and Stored ............. ceeccccceeeceee cece ecee ede cesneen nds aera recent eaneeeaapegigenecentansened 3 

Fig 

4) Trailer With GS DODY woo. ce ececescrrerneceeeeennr ee redeenerereessessnaecinescsssemsnescmeneeeecieemenerenioeees 4 

2 Generator support frame installation oe cece scr sceceenseceecenteneceaeersecensecneeedensarteeetenieess 6 

3 Earth lead connection Points «00.0... ccs ccceneceenee cress pee ee seeeeeeeee reas cee ere ne eesnened eens seen even 8 

4 Generator installation Kit... cece citer ete cet renee ee eee nnn errr ered eRe bebe eta ed nan ered 10 

Inst Instr No. 3 
mrs Meee a



  

2330-E-202-41 1 ARMY EQUIPMENT 
SUPPQRT PUBLICATION 

WARNINGS 

1 The following WARNINGS are used in this instruction: 

(1) PERSONAL INJURY. THE GENERATOR SUPPORT FRAME ASSEMBLY WEIGHS 132 

KG. CARE MUST BE TAKEN WHEN HANDLING TO AVOID INJURY. 

(2} PERSONAL INJURY. THE ONAN GENERATOR SET WEIGHS 183 KG, CARE MUST BE 

TAKEN WHEN HANDLING TO AVOID INJURY. 

(3) SAFETY HAZARD. WHEN A SINGLE GENERATOR IS FITTED IT MUST BE LOCATED 
IN THE REAR GENERATOR POSITION TO AVOID EXCEEDING THE TRAILER DRAWBAR 
PREPONDERANCE, 

REASON FOR INSTALLATION 

2 This instruction details the removal of the tie down shackles from the body of the General Service 

(GS) cargo trailer, and the instatlation of ONAN generators and associated equipment. 

RELATED AND ASSOCIATED PUBLICATIONS 

3 The fottowing publication is referred to in this instruction. 

Reference Title 

AESP 2930-E-202-522 Maintenance Instructions 

INSTALLATION IMPLEMENTATION PLAN 

Action required by 

4 Units and establishments holding the subject trailers: 

4.1 Demand the instaliation kit (refer to Table 2} when authorised. 

4,2 Request the unit repair to carry out the installation, when the installation kit arrives. 

5 Units and establishments embodying this installation: 

5.1 Carry out this installation, when requested by the holding unit. No special tools or test 
equipment is required. 

Man-hour content. 

6 The estimated man-hour content is listed in Table 1. 

TABLE + ESTIMATED TIME REQUIRED PER EQUIPMENT 

  

  

  

Serial Task Man-hours Tradesman emptoyed 

(1) (2} (3) (4) 

1 Dismantling, preparation 0.5 REME tech + assistant 

Assembly 1.5 ’ | REME tech + assistant 

3 Testing 0.25 REME tech           

Inst instr No. 3 
Deas “4 lal Af



  

ARMY EQUIPMENT 
SUPPORT PUBLICATION 

TRAILER PARTSATEMS 

Installation kit 

7 Installation kit items are listed in Table 2. 

TABLE 2 INSTALLATION KIT 

2330-E-202-41 4 

  

  

            
  

  

  

            
  

  

  

Serial DMC NSWN/Part No. | Designation Qty Remarks 

(1) (2) (3) (4) (5) (6} 

1 ONAN generator installation kit 1 

2 F1209 Screw, hexagon, Mi2 x 30 6 

3 F1042 Washer, flat, M12 6 

4 Fi041 Nui, aero, M12 6 

Hems to be removed 

8 Items to be removed and stored are listed in Table 3. 

TABLE 3 ITEMS TO BE REMOVED AND STORED 

Serial DMC NSN/Part No. Designation Oty Remarks 

{i) (2} {3) {4) {5) (6) 

1 AA-2322-232 Duckboard 1 

2 F1046 Nut 6 

3 F104? Washer 6 

4 AA-2363-168 Plate, support 2 

5 AA-2323-285 Shackle 6 

DISMANTLING/PREPARATION 

9 To dismantle/prepare the trailer for its installation , proceed as follows: 

9.1 Position the trailer on firm, fiat, level ground under a suitable overhead crane if available. 

9.2 Deploy the jockey wheel and rear support stands (Fig 1 (5)} to level the trailer. 

9.3 Ensure the jockey wheel and support stands are locked and the handbrake fully on. 

9.4 Remove the duckboard and store (Table 3, Seriat 1). 

NOTE 

The support plate (3) is fitied to the two outer front shackles only. 

9.5 With the aid of an assistant, remove the nuts (1), washers (2), support plates (where fitted) 
and shackles (4) and store (Tabie 3, Serials 2, 3, 4 and §) at six positions. 

inst Instr No, 3



  

2330-E-202-411 ARMY EQUIPMENT 
SUPPORT PUBLICATION 

  
mi 

m
h
 

ca
 

[}
 

; fi> 
Pn ir iia 

: ied 

a! : 
= ots 7 
Et Re, 
Sy fa 

= 

TRL/O78 

1 Nut 4 Shackle 
2 Washer 5 Rear support stand 
3 Support plate 

Fig 1 Trailer with GS body 

Inst Instr No. 3 
Lota



  

ARMY EQUIPMENT 2330-E-202-411 
SUPPQRAT PUBLICATION 

FITTING OF GENERATOR SUPPORT FRAME TO TRAILER BODY 

10 

Lob»ss 

To fit the Generator suppor frame, proceed as follows: 

10.1. With the aid of an assistant, place the generator support frame (Fig 2 (18)) onto suitable 
supporis to allow work on the underside of the frame. 

10.2 Install rear generator frame (19) onto the support frame (18) ensuring that the mounting 

holes are aligned and with the aid of an assistant, secure with four screws (22), plain washers (21) 
and nuts (20). 

10.3 Repeat the procedure for the forward generator frame. 

10.4 install jerry can frame (10} as shown in Fig 2. Align the mounting holes and with the aid of 

an assistant, secure with four countersunk screws (11), plain washers (12) and nyloc nuts (13). 

10.5 Repeat the procedure for the remaining three jerry can frames. 

WARNING 

PERSONAL INJURY. THE GENERATOA SUPPORT FRAME ASSEMBLY WEIGHS 132 
KG. CARE MUST BE TAKEN WHEN HANDLING TO AVOID INJURY. 

10.6 Using a suitable lifting device and with the help of an assistant lower the support frame 

assembly (19) into the trailer body (14). Ensure that the mounting holes in the suppor frame are 

aligned with the corresponding holes in the trailer body and secure with six screws (17), plain 
washers (16) and nyloc nuts (15 ). 

10.7 Loosen the bolts on the four generator clamps (8) on the two generator support plates (9) 
and rotate inboard. 

WARNING 

PERSONAL INJURY. THE ONAN GENERATOR SET WEIGHS 183 KG. CARE MUST 
BE TAKEN WHEN HANDLING TO AVOID INJURY. 

10.8 Using a suitable lifting device and with the help of an assistant lower the rear generator 

set (2) onto the generator frame (19} and ensure the generator is correctly seated and the control 

pane! facing forward. 

10.9 Rotate the four generator clamps (8) until they are in contact with the tubular frame of the 

generator (2) and tighten. 

10.10 Repeat the procedure for the forward generator set ensuring that the control panel is facing 
rearwards. 

10.11 Install the rear battery (28) onto the battery base (23). Fit two battery hooks (24) into the 

holes provided in the battery base (23). 

10.12 Fit the clamp plate (31) over the top of the battery (28). Push the two hooks through the 

clamp plate and secure with two nuts (30) and a plain washer (29). Install battery cover (1). 

10.43 Repeat the procedure for the forward battery. 

10.14 Hook the control panel bracket (3) over the forward end of the Left-Hand (LH} side of the 

body panel (14). Align the holes in the panel with corresponding holes in the body floor and secure 
with two screws (5) washers (6) and nuts (7). 

Inst Instr No. 3



ry. 

Inst Instr No. 3 
Looms 

Fig 2 Generator support frame Installation 

(TAILGATE REMOVED FOR CLARITY) 
TRL/O80 

 
 

  

2330-E-202-41 1 ARMY EQUIPMENT 

SUPPORT PUBLICATION 

 



  

ARMY EQUIPMENT 2330-E-202-4114 

SUPPORT PUBLICATION 

Key to Fig 2 

1 Battery cover 18 Generator support frame 

2 Generator set 19 Generator frame 
3 Control panel bracket 20 Nut 

4 Control panel 21 Washer 

5 Screw 22 = Screw 

6 Washer 23 Battery base 
7 Nut 24 ~=Battery hock 
8 Generator clamp 25 Screw 

9 Support plate 26 Washer 

10. Jerry can frame 27 Nut 

11. Screw 28 Battery 

12 Washer 29 Washer 

13 Nut 30 Nut 
14. Trailer body 31 Clamp plate 

15 Nut 32 ~=—- Fire extinguisher bracket 

16 Washer 33 = Fire extinguisher 

17 Screw 

10.15 Fit the contro! panel (4) and secure with four screws, plain washers and nuts. 

10.16 Fit the fire extinguisher bracket (32) to the control panel bracket (3) and secure with four 

screws (25), washers (26) and nuts (27). Fit the fire extinguisher (33). 

EARTH LEAD CONNECTION POINTS 

14 There are three common earth points within the trailer body. Earth points A and B as shown in Fig 3 

are identical and are secured as shown in Detail A. Earth point C is secured as shown in Detail B. The 

earth leads are connected as follows: 

11.1. Connect earth leads from the forward generator, forward generator frame, jerry can 

frames 3 and 4, rear battery frame and trailer body to common earth stud A as shown in Fig 3. 

Secure common earth stud A with two plain nuts {Fig 3 (1}) as shown in Detail A. 

11.2 Connect earth leads from the rear generator, rear generator frame, jerry can frames 1 and 2 

and forward battery frame to common earth stud A as shown in Fig 3. Secure common earth stud 

A with two plain nuts (1) as shown in Cetail A. 

11.3 Attach rear body earth lead (2) to common earth stud B and secure with nut (3). The rear 

body earth lead is secured to the body using screw (7), plain washer (6} and nyloc nut {5}. 

11.4. Attach earth spike lead to common earth stud B and secure with wing nut (4). 

11.5 Remove front and rear battery covers (Fig 2 (1}). Connect front and rear generator earth 

and positive connections and refit battery cover. 

PARTS LIST 

12 

Lowairtt 

See Pages 10 and 11/12 for parts list details. 

Inst Instr No. 3 
m..



  

23530-E-202-414 

TA
IL

GA
TE

 

  Inst Instr No. 3 
Mean Oo 

  

  

BATTERY 
BASE 
FRAME 1 

  

ARMY EQUIPMENT 

SUPPORT PUBLICATION 

  

COMMON EARTH STUD A 
(DETAIL A - 2 PLACES) 

t 

    

    

    

  

  

  

JERRY CAN GENERATOR FRAME 2 
  

Uy, 

  Ws 
¥ GENERATOR 1 “ 

  
FRAME 4 
  

  

  

  

    
  

JERRY CAN WL) 
FRAME 2 

JERRY CAN 

  

            
  

GENERATOR FRA FRAME 4 

fa 

FRAME 1             
    

an,       

    a _ 

A i - 

GENERATOR 
SUPPORT 
(PENMAN) 

| 
| 
| 
| 
| 

Yi, | (ie Li, \\\ | 
Yy |, GENERATOR 2 | 

i 
| 
| 

| 

| 
BATTERY 

FRAME BASE 
ONE AT EACH FRAME 2 
JERRY CAN |       

  

  2 

COMMON EARTH STUD B 
{DETAIL B} 

TRL/081 

1 Wut 5 Wut 

2  Earthlead 6 Plain washer 

3 Wut 7 Screw 

4 . Wing nut 

Fig 3 Earth Jead connection points 

tool me



  

ARMY EQUIPMENT 2330-E-202-411 
SUPPORT PUBLICATION 

Page left intentionally blank 

Inst Instr No. 3 
lang , : mn ols



Ton ees AS 

Inst Instr No. 3 
Lite 

Fig 4 Generator installation kit 

 
 

 
 

m
 

‘ 
rd

 
Ei
 

i 

(
T
U
E
S
 

SS 
ry

 
W
o
r
e
 

. 

TRU/0B2 

ARMY EQUIPMENT 

SUPPORT PUBLICATION 
2330-E-202-411 

 



ARMY EQUIPMENT 2330-E-202-411 

  

  

SUPPORT PUBLICATION 

Fig . 
4 DMC NATO stock Item name Part No. No. Annotation 

Item Army number Dwg No. off (NSCM} 

ONAN GENERATOR INSTALLATION 

KIT M8-2257-001 1 

1 

1 . ASSEMBLY WELDED, 

GENERATOR FRAME MS-2557-018 4 

2 _ ONAN GENERATOR AND BASE 

TRAY 2 

3 . SCREW, HEX HEAD, M8 X 25 Fi24 8 

4 . WASHER, PLAIN, M8 Fag4 8 

5 NUT, NYLOC, M8 Fa53 8 

6 _JEARY CAN FAAME ASSEMBLY MS-2557-036 1 

7 . JEARY CAN FAAME ASSEMBLY MS-2557-042 1 

8 JERRY CAN FRAME ASSEMBLY MS-2462-054 2 

9 _ SCREW, CSK, SKT HEAD, M6 Flt 16 

10 . WASHER, PLAIN, M6 Fae2 16 

41 _ NUT, NY¥LOC, M6 F349 16 

12 . GENERATOR SUPPORT PLATE MS-2557-032 4 

13 _ FRAME BATTERY ASSEMBLY MS-2397-099 2 
14 .. BASE PLATE AA-2397-100 1 

15 .. CLAMP PLATE 4A-2397-101 4 

16 .. BATTERY COVER AA-2997-102 1 

7 ., BATTERY HOOK AA-2397-103 2 

18 .. WING HEAD STUD B5-12-400-16 2 

Ni 19 .. RETAINER 85-34-201-20 2 

Ni 20 ., CLIP ON RECEPTACLE 85-47-101-15 2 

21 _, WASHER, 1/2 PLAIN ST.ST, M6 F1062 zZ 

a .. NUT, PLAIN, ST. ST. M6 F1061 4 

NI 23 _. EJECTOR SPRING 14-18-150-24 2 

24 . PLATE, FORMED AA-2557-046 1 

25 . CONTROL PANEL 4 MoD supplied 

item 

26 . SCREW 4 : 

27 . WASHER, PLAIN 4 

28 . NUT 4 

29 . BRACKET, FIRE EXTINGUISHE 4 

30 . SCREW : 4 

31 . WASHER 4 

a2 .NUT 4 

33 . FIRE EXTINGUISHER 1 

Ni . EARTHING STRAP 10 

Ni 35 . PLATE 4A-2268-677 2 

Nt 36 . EQUIPMENT STRAP AA-2152-154 2 

                
  

du! 06 

Inst Instr No. 3 

Pane 11/42



  
 



ARMY EQUIPMENT 
SUPPORT PUBLICATION 

COMMENT(S) ON AESP* 

To: FRACAS FrOM: iessececeeeeec eae 

BFPO 794 

2330-E-202-411 

  

| Sender's Reference BIN Number Date 
  5 

      

AESP* Title: 

  

Chapter(s)/Instruction Page(sWParagraph(s) 
  

    
Comment(s): 

  
if you require more space, please use the reverse of this form or a separate piece of paper. 

  

SIMs ooo. ccc ete eeecee ee acter eeeacsceee saat eneeseseneteney Telephone NO. 2. eccsecesetteerteeees 

Name (Capitals): oo... cccceecccceeeetcrenceeetenecseeeesteneesseeneas Rank/Grade: ........, veveeeres GALA! ee 

FOR AESP* SPONSOR USE ONLY 

To: veeuaeedetecueesecseetereceseueettaceraeaneecapesees From: 

Thank you for commenting On AESPT. occ ec teeree etn eran etna nes renee aten tere ae cas cien cat taey cae eene nace pbaerase 

YOUr P@PEFONCe: eee cece cc eceeccee ae secccee cee eeusetean ge resssaega res Dated: 0... cece ccccsesenesseveececeeseeeeneens 

  

Action fs being taken to: Tick Tick 
  

Issue a revised/amended AESP* Under investigation 
  

    Incorperate comment(s) in future amendments No action required     

Remarks 

    
SIQNO”: ooo. ee nce cee en ee eee ieee er eee tine earieel Telephone NO cece ceeeneeeerec cree teaaerteremeensanes 

Name (Capitals): 0... eeecete ese tereeneitees Rank/Grade: 2... 

* AESP or EMER 

AESP Form 10 (Issue 5.0 dated Dec 01) 

pevteewerss, DOBLE eee 

  

 


